

Form 5 - Flammability Test Datasheet, Rev 25

FLAME TEST REPORT

ISSUED IN CONFORMANCE WITH NZCAA CERTIFICATE NUMBER MO48534

CUSTOMER: Textile House (ex Aroin & Furtex),
 PO Box 514,
 100 John Street,
 Pukekohe 2340

Date: 30/09/2022
 Order: 45582AC
 Job: 45582AC
 Test Plan No:

Description: Vinyl - Navy Blue Navy Blue

Reg: N/A

Quantity: 1 Sample

Part No: Capriana

Notes:


Flame Test No: NAT-270922(i)

- C. 14 CFR Part 25 Appendix F Part I(a)(1)(i) Amdt. 25-132, 60 second vertical Bunsen burner
- D. 14 CFR Part 25 Appendix F Part I(a)(1)(ii) Amdt. 25-132, 12 second vertical Bunsen burner
- E. 14 CFR Part 25 Appendix F Part I(a)(1)(iv) Amdt. 25-132, 15 second horizontal (2.5'/Min) Bunsen burner
- F. 14 CFR Part 25 Appendix F Part I(a)(1)(v) Amdt. 25-132, 15 second horizontal (4'/Min) Bunsen burner

Test Procedure: F Fuel Type: Methane Gas Flame Temp: 853

HORIZONTAL	1	2	3	AVERAGE
Burn Time (sec)	60.0	0.0	0.0	20.0
Burn Length (mm)	14.0	0.0	0.0	4.7
Burn Rate (mm/min)	14/1	0	0	14.1/1

TEST COMMENTS: PASSED

Certified by: Lester McLean 

Auth by: NAT-1111

Date: 30/09/2022

The above signature indicates that the activity(s) recorded above have been carried out in accordance with the FAA Aircraft Materials Fire Test Handbook DOT/FAA/AR-00/12 and Generation Global's Exposition procedures and the tested part **meets** the requirements.